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<For Beamforming Mode> 
Band Edge Emission Summary 

Mode Result Type Freq Level Limit Margin Factor Dist Pol. Azimuth Height Comments 

      (Hz) (dBuV/m) (dBuV/m) (dB) (dB) (m) (H/V) (°) (m)   

802.11ac VHT80-BF_Nss1,(MCS0)_2TX - - - - - - - - - - - - 

5.25-5.35GHz Pass AV 5.3524G 53.93 54.00 -0.07 9.44 3 V 233 1.96 - 
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For Set 2 antennas / 3TX: 
<For Non-Beamforming Mode> 
Band Edge Emission Summary 

Mode Result Type Freq Level Limit Margin Factor Dist Pol. Azimuth Height Comments 

      (Hz) (dBuV/m) (dBuV/m) (dB) (dB) (m) (H/V) (°) (m)   

802.11ac VHT40_Nss1,(MCS0)_3TX - - - - - - - - - - - - 

5.15-5.25GHz Pass AV 5.149995G 53.98 54.00 -0.02 9.03 3 V 144 2.00 - 
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<For Beamforming Mode> 
Band Edge Emission Summary 

Mode Result Type Freq Level Limit Margin Factor Dist Pol. Azimuth Height Comments 

      (Hz) (dBuV/m) (dBuV/m) (dB) (dB) (m) (H/V) (°) (m)   

802.11ac VHT20-BF_Nss1,(MCS0)_3TX - - - - - - - - - - - - 

5.47-5.725GHz Pass PK 5.729G 68.18 68.20 -0.02 9.91 3 V 65 1.50 - 
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For Set 3 antennas / 1TX: 
Harmonic Summary 

Mode Result Type Freq Level Limit Margin Factor Dist Pol. Azimuth Height Comments 

      (Hz) (dBuV/m) (dBuV/m) (dB) (dB) (m) (H/V) (°) (m)   

802.11ac VHT20_Nss1,(MCS0)_1TX - - - - - - - - - - - - 

5.15-5.25GHz Pass AV 15.52776G 48.19 54.00 -5.81 17.79 3 V 275 2.36 - 
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Band Edge Emission Summary 

Mode Result Type Freq Level Limit Margin Factor Dist Pol. Azimuth Height Comments 

      (Hz) (dBuV/m) (dBuV/m) (dB) (dB) (m) (H/V) (°) (m)   

802.11ac VHT40_Nss1,(MCS0)_1TX - - - - - - - - - - - - 

5.15-5.25GHz Pass AV 5.149995G 53.96 54.00 -0.04 9.03 3 V 282 2.01 - 
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For Set 3 antennas / 2TX: 
<For Non-Beamforming Mode> 
Harmonic Summary 

Mode Result Type Freq Level Limit Margin Factor Dist Pol. Azimuth Height Comments 

      (Hz) (dBuV/m) (dBuV/m) (dB) (dB) (m) (H/V) (°) (m)   

802.11ac VHT40_Nss1,(MCS0)_2TX - - - - - - - - - - - - 

5.25-5.35GHz Pass AV 15.94116G 48.50 54.00 -5.50 18.12 3 H 108 2.08 - 
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Band Edge Emission Summary 

Mode Result Type Freq Level Limit Margin Factor Dist Pol. Azimuth Height Comments 

      (Hz) (dBuV/m) (dBuV/m) (dB) (dB) (m) (H/V) (°) (m)   

802.11ac VHT20_Nss1,(MCS0)_2TX - - - - - - - - - - - - 

5.15-5.25GHz Pass AV 5.149995G 53.98 54.00 -0.02 9.03 3 V 98 1.49 - 
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<For Beamforming Mode> 
Harmonic Summary 

Mode Result Type Freq Level Limit Margin Factor Dist Pol. Azimuth Height Comments 

      (Hz) (dBuV/m) (dBuV/m) (dB) (dB) (m) (H/V) (°) (m)   

802.11ac VHT20-BF_Nss1,(MCS0)_2TX - - - - - - - - - - - - 

5.15-5.25GHz Pass AV 11.5459G 48.24 54.00 -5.76 16.16 3 V 173 1.47 - 

  



  

 
 

FCC Test Report Report No. : FR760613AC

 

SPORTON INTERNATIONAL INC. Page No. : 1676 of 3645 

TEL : 886-3-3273456 Report Version : Rev. 01  

FAX : 886-3-3270973 Issued Date : Oct. 25, 2017 

FCC ID: UDX-60063010    

 

  
  

 



  

 
 

FCC Test Report Report No. : FR760613AC

 

SPORTON INTERNATIONAL INC. Page No. : 1677 of 3645 

TEL : 886-3-3273456 Report Version : Rev. 01  

FAX : 886-3-3270973 Issued Date : Oct. 25, 2017 

FCC ID: UDX-60063010    

 

  
  

 

  



  

 
 

FCC Test Report Report No. : FR760613AC

 

SPORTON INTERNATIONAL INC. Page No. : 1678 of 3645 

TEL : 886-3-3273456 Report Version : Rev. 01  

FAX : 886-3-3270973 Issued Date : Oct. 25, 2017 

FCC ID: UDX-60063010    

 

  

  

 

  



  

 
 

FCC Test Report Report No. : FR760613AC

 

SPORTON INTERNATIONAL INC. Page No. : 1679 of 3645 

TEL : 886-3-3273456 Report Version : Rev. 01  

FAX : 886-3-3270973 Issued Date : Oct. 25, 2017 

FCC ID: UDX-60063010    

 

  

  

 

  



  

 
 

FCC Test Report Report No. : FR760613AC

 

SPORTON INTERNATIONAL INC. Page No. : 1680 of 3645 

TEL : 886-3-3273456 Report Version : Rev. 01  

FAX : 886-3-3270973 Issued Date : Oct. 25, 2017 

FCC ID: UDX-60063010    

 

  

  

 

  



  

 
 

FCC Test Report Report No. : FR760613AC

 

SPORTON INTERNATIONAL INC. Page No. : 1681 of 3645 

TEL : 886-3-3273456 Report Version : Rev. 01  

FAX : 886-3-3270973 Issued Date : Oct. 25, 2017 

FCC ID: UDX-60063010    

 

  

  

 

  



  

 
 

FCC Test Report Report No. : FR760613AC

 

SPORTON INTERNATIONAL INC. Page No. : 1682 of 3645 

TEL : 886-3-3273456 Report Version : Rev. 01  

FAX : 886-3-3270973 Issued Date : Oct. 25, 2017 

FCC ID: UDX-60063010    

 

  

  

 

  



  

 
 

FCC Test Report Report No. : FR760613AC

 

SPORTON INTERNATIONAL INC. Page No. : 1683 of 3645 

TEL : 886-3-3273456 Report Version : Rev. 01  

FAX : 886-3-3270973 Issued Date : Oct. 25, 2017 

FCC ID: UDX-60063010    

 

  

  

 

  



  

 
 

FCC Test Report Report No. : FR760613AC

 

SPORTON INTERNATIONAL INC. Page No. : 1684 of 3645 

TEL : 886-3-3273456 Report Version : Rev. 01  

FAX : 886-3-3270973 Issued Date : Oct. 25, 2017 

FCC ID: UDX-60063010    

 

  

  

 

  



  

 
 

FCC Test Report Report No. : FR760613AC

 

SPORTON INTERNATIONAL INC. Page No. : 1685 of 3645 

TEL : 886-3-3273456 Report Version : Rev. 01  

FAX : 886-3-3270973 Issued Date : Oct. 25, 2017 

FCC ID: UDX-60063010    

 

  

  

 

  



  

 
 

FCC Test Report Report No. : FR760613AC

 

SPORTON INTERNATIONAL INC. Page No. : 1686 of 3645 

TEL : 886-3-3273456 Report Version : Rev. 01  

FAX : 886-3-3270973 Issued Date : Oct. 25, 2017 

FCC ID: UDX-60063010    

 

  

  

 

  



  

 
 

FCC Test Report Report No. : FR760613AC

 

SPORTON INTERNATIONAL INC. Page No. : 1687 of 3645 

TEL : 886-3-3273456 Report Version : Rev. 01  

FAX : 886-3-3270973 Issued Date : Oct. 25, 2017 

FCC ID: UDX-60063010    

 

  

  

 

  



  

 
 

FCC Test Report Report No. : FR760613AC

 

SPORTON INTERNATIONAL INC. Page No. : 1688 of 3645 

TEL : 886-3-3273456 Report Version : Rev. 01  

FAX : 886-3-3270973 Issued Date : Oct. 25, 2017 

FCC ID: UDX-60063010    

 

  

  

 

  



  

 
 

FCC Test Report Report No. : FR760613AC

 

SPORTON INTERNATIONAL INC. Page No. : 1689 of 3645 

TEL : 886-3-3273456 Report Version : Rev. 01  

FAX : 886-3-3270973 Issued Date : Oct. 25, 2017 

FCC ID: UDX-60063010    

 

  

  

 

  



  

 
 

FCC Test Report Report No. : FR760613AC

 

SPORTON INTERNATIONAL INC. Page No. : 1690 of 3645 

TEL : 886-3-3273456 Report Version : Rev. 01  

FAX : 886-3-3270973 Issued Date : Oct. 25, 2017 

FCC ID: UDX-60063010    

 

  

  

 

  



  

 
 

FCC Test Report Report No. : FR760613AC

 

SPORTON INTERNATIONAL INC. Page No. : 1691 of 3645 

TEL : 886-3-3273456 Report Version : Rev. 01  

FAX : 886-3-3270973 Issued Date : Oct. 25, 2017 

FCC ID: UDX-60063010    

 

  

  

 

  



  

 
 

FCC Test Report Report No. : FR760613AC

 

SPORTON INTERNATIONAL INC. Page No. : 1692 of 3645 

TEL : 886-3-3273456 Report Version : Rev. 01  

FAX : 886-3-3270973 Issued Date : Oct. 25, 2017 

FCC ID: UDX-60063010    

 

  

  

 

  



  

 
 

FCC Test Report Report No. : FR760613AC

 

SPORTON INTERNATIONAL INC. Page No. : 1693 of 3645 

TEL : 886-3-3273456 Report Version : Rev. 01  

FAX : 886-3-3270973 Issued Date : Oct. 25, 2017 

FCC ID: UDX-60063010    

 

  

  

 

  



  

 
 

FCC Test Report Report No. : FR760613AC

 

SPORTON INTERNATIONAL INC. Page No. : 1694 of 3645 

TEL : 886-3-3273456 Report Version : Rev. 01  

FAX : 886-3-3270973 Issued Date : Oct. 25, 2017 

FCC ID: UDX-60063010    

 

  

  

 

  



  

 
 

FCC Test Report Report No. : FR760613AC

 

SPORTON INTERNATIONAL INC. Page No. : 1695 of 3645 

TEL : 886-3-3273456 Report Version : Rev. 01  

FAX : 886-3-3270973 Issued Date : Oct. 25, 2017 

FCC ID: UDX-60063010    

 

  

  

 

  



  

 
 

FCC Test Report Report No. : FR760613AC

 

SPORTON INTERNATIONAL INC. Page No. : 1696 of 3645 

TEL : 886-3-3273456 Report Version : Rev. 01  

FAX : 886-3-3270973 Issued Date : Oct. 25, 2017 

FCC ID: UDX-60063010    

 

  

  

 

  



  

 
 

FCC Test Report Report No. : FR760613AC

 

SPORTON INTERNATIONAL INC. Page No. : 1697 of 3645 

TEL : 886-3-3273456 Report Version : Rev. 01  

FAX : 886-3-3270973 Issued Date : Oct. 25, 2017 

FCC ID: UDX-60063010    

 

  

  

 

  



  

 
 

FCC Test Report Report No. : FR760613AC

 

SPORTON INTERNATIONAL INC. Page No. : 1698 of 3645 

TEL : 886-3-3273456 Report Version : Rev. 01  

FAX : 886-3-3270973 Issued Date : Oct. 25, 2017 

FCC ID: UDX-60063010    

 

  

  

 

  



  

 
 

FCC Test Report Report No. : FR760613AC

 

SPORTON INTERNATIONAL INC. Page No. : 1699 of 3645 

TEL : 886-3-3273456 Report Version : Rev. 01  

FAX : 886-3-3270973 Issued Date : Oct. 25, 2017 

FCC ID: UDX-60063010    

 

  

  

 

  



  

 
 

FCC Test Report Report No. : FR760613AC

 

SPORTON INTERNATIONAL INC. Page No. : 1700 of 3645 

TEL : 886-3-3273456 Report Version : Rev. 01  

FAX : 886-3-3270973 Issued Date : Oct. 25, 2017 

FCC ID: UDX-60063010    

 

  

  

 

  



  

 
 

FCC Test Report Report No. : FR760613AC

 

SPORTON INTERNATIONAL INC. Page No. : 1701 of 3645 

TEL : 886-3-3273456 Report Version : Rev. 01  

FAX : 886-3-3270973 Issued Date : Oct. 25, 2017 

FCC ID: UDX-60063010    

 

  

  

 

  



  

 
 

FCC Test Report Report No. : FR760613AC

 

SPORTON INTERNATIONAL INC. Page No. : 1702 of 3645 

TEL : 886-3-3273456 Report Version : Rev. 01  

FAX : 886-3-3270973 Issued Date : Oct. 25, 2017 

FCC ID: UDX-60063010    

 

  

  

 

  



  

 
 

FCC Test Report Report No. : FR760613AC

 

SPORTON INTERNATIONAL INC. Page No. : 1703 of 3645 

TEL : 886-3-3273456 Report Version : Rev. 01  

FAX : 886-3-3270973 Issued Date : Oct. 25, 2017 

FCC ID: UDX-60063010    

 

  

  

 

  



  

 
 

FCC Test Report Report No. : FR760613AC

 

SPORTON INTERNATIONAL INC. Page No. : 1704 of 3645 

TEL : 886-3-3273456 Report Version : Rev. 01  

FAX : 886-3-3270973 Issued Date : Oct. 25, 2017 

FCC ID: UDX-60063010    

 

  

  

 

  



  

 
 

FCC Test Report Report No. : FR760613AC

 

SPORTON INTERNATIONAL INC. Page No. : 1705 of 3645 

TEL : 886-3-3273456 Report Version : Rev. 01  

FAX : 886-3-3270973 Issued Date : Oct. 25, 2017 

FCC ID: UDX-60063010    

 

  

  

 

  



  

 
 

FCC Test Report Report No. : FR760613AC

 

SPORTON INTERNATIONAL INC. Page No. : 1706 of 3645 

TEL : 886-3-3273456 Report Version : Rev. 01  

FAX : 886-3-3270973 Issued Date : Oct. 25, 2017 

FCC ID: UDX-60063010    

 

  

  

 

  



  

 
 

FCC Test Report Report No. : FR760613AC

 

SPORTON INTERNATIONAL INC. Page No. : 1707 of 3645 

TEL : 886-3-3273456 Report Version : Rev. 01  

FAX : 886-3-3270973 Issued Date : Oct. 25, 2017 

FCC ID: UDX-60063010    

 

  

  

 

  



  

 
 

FCC Test Report Report No. : FR760613AC

 

SPORTON INTERNATIONAL INC. Page No. : 1708 of 3645 

TEL : 886-3-3273456 Report Version : Rev. 01  

FAX : 886-3-3270973 Issued Date : Oct. 25, 2017 

FCC ID: UDX-60063010    

 

  

  

 

  



  

 
 

FCC Test Report Report No. : FR760613AC

 

SPORTON INTERNATIONAL INC. Page No. : 1709 of 3645 

TEL : 886-3-3273456 Report Version : Rev. 01  

FAX : 886-3-3270973 Issued Date : Oct. 25, 2017 

FCC ID: UDX-60063010    

 

  

  

 

  



  

 
 

FCC Test Report Report No. : FR760613AC

 

SPORTON INTERNATIONAL INC. Page No. : 1710 of 3645 

TEL : 886-3-3273456 Report Version : Rev. 01  

FAX : 886-3-3270973 Issued Date : Oct. 25, 2017 

FCC ID: UDX-60063010    

 

  

  

 

  



  

 
 

FCC Test Report Report No. : FR760613AC

 

SPORTON INTERNATIONAL INC. Page No. : 1711 of 3645 

TEL : 886-3-3273456 Report Version : Rev. 01  

FAX : 886-3-3270973 Issued Date : Oct. 25, 2017 

FCC ID: UDX-60063010    

 

  

  

 

  



  

 
 

FCC Test Report Report No. : FR760613AC

 

SPORTON INTERNATIONAL INC. Page No. : 1712 of 3645 

TEL : 886-3-3273456 Report Version : Rev. 01  

FAX : 886-3-3270973 Issued Date : Oct. 25, 2017 

FCC ID: UDX-60063010    

 

  

  

 

  



  

 
 

FCC Test Report Report No. : FR760613AC

 

SPORTON INTERNATIONAL INC. Page No. : 1713 of 3645 

TEL : 886-3-3273456 Report Version : Rev. 01  

FAX : 886-3-3270973 Issued Date : Oct. 25, 2017 

FCC ID: UDX-60063010    

 

  

  

 

  



  

 
 

FCC Test Report Report No. : FR760613AC

 

SPORTON INTERNATIONAL INC. Page No. : 1714 of 3645 

TEL : 886-3-3273456 Report Version : Rev. 01  

FAX : 886-3-3270973 Issued Date : Oct. 25, 2017 

FCC ID: UDX-60063010    

 

  

  

 

  



  

 
 

FCC Test Report Report No. : FR760613AC

 

SPORTON INTERNATIONAL INC. Page No. : 1715 of 3645 

TEL : 886-3-3273456 Report Version : Rev. 01  

FAX : 886-3-3270973 Issued Date : Oct. 25, 2017 

FCC ID: UDX-60063010    

 

  

  

 

  



  

 
 

FCC Test Report Report No. : FR760613AC

 

SPORTON INTERNATIONAL INC. Page No. : 1716 of 3645 

TEL : 886-3-3273456 Report Version : Rev. 01  

FAX : 886-3-3270973 Issued Date : Oct. 25, 2017 

FCC ID: UDX-60063010    

 

  

  

 

  



  

 
 

FCC Test Report Report No. : FR760613AC

 

SPORTON INTERNATIONAL INC. Page No. : 1717 of 3645 

TEL : 886-3-3273456 Report Version : Rev. 01  

FAX : 886-3-3270973 Issued Date : Oct. 25, 2017 

FCC ID: UDX-60063010    

 

  

  

 

  



  

 
 

FCC Test Report Report No. : FR760613AC

 

SPORTON INTERNATIONAL INC. Page No. : 1718 of 3645 

TEL : 886-3-3273456 Report Version : Rev. 01  

FAX : 886-3-3270973 Issued Date : Oct. 25, 2017 

FCC ID: UDX-60063010    

 

  

  

 

  



  

 
 

FCC Test Report Report No. : FR760613AC

 

SPORTON INTERNATIONAL INC. Page No. : 1719 of 3645 

TEL : 886-3-3273456 Report Version : Rev. 01  

FAX : 886-3-3270973 Issued Date : Oct. 25, 2017 

FCC ID: UDX-60063010    

 

  

  

 

  



  

 
 

FCC Test Report Report No. : FR760613AC

 

SPORTON INTERNATIONAL INC. Page No. : 1720 of 3645 

TEL : 886-3-3273456 Report Version : Rev. 01  

FAX : 886-3-3270973 Issued Date : Oct. 25, 2017 

FCC ID: UDX-60063010    

 

  

  

 

  



  

 
 

FCC Test Report Report No. : FR760613AC

 

SPORTON INTERNATIONAL INC. Page No. : 1721 of 3645 

TEL : 886-3-3273456 Report Version : Rev. 01  

FAX : 886-3-3270973 Issued Date : Oct. 25, 2017 

FCC ID: UDX-60063010    

 

  

  

 

  



  

 
 

FCC Test Report Report No. : FR760613AC

 

SPORTON INTERNATIONAL INC. Page No. : 1722 of 3645 

TEL : 886-3-3273456 Report Version : Rev. 01  

FAX : 886-3-3270973 Issued Date : Oct. 25, 2017 

FCC ID: UDX-60063010    

 

  

  

 

  



  

 
 

FCC Test Report Report No. : FR760613AC

 

SPORTON INTERNATIONAL INC. Page No. : 1723 of 3645 

TEL : 886-3-3273456 Report Version : Rev. 01  

FAX : 886-3-3270973 Issued Date : Oct. 25, 2017 

FCC ID: UDX-60063010    

 

  

  

 

  



  

 
 

FCC Test Report Report No. : FR760613AC

 

SPORTON INTERNATIONAL INC. Page No. : 1724 of 3645 

TEL : 886-3-3273456 Report Version : Rev. 01  

FAX : 886-3-3270973 Issued Date : Oct. 25, 2017 

FCC ID: UDX-60063010    

 

  

  

 

  



  

 
 

FCC Test Report Report No. : FR760613AC

 

SPORTON INTERNATIONAL INC. Page No. : 1725 of 3645 

TEL : 886-3-3273456 Report Version : Rev. 01  

FAX : 886-3-3270973 Issued Date : Oct. 25, 2017 

FCC ID: UDX-60063010    

 

  

  

 

  



  

 
 

FCC Test Report Report No. : FR760613AC

 

SPORTON INTERNATIONAL INC. Page No. : 1726 of 3645 

TEL : 886-3-3273456 Report Version : Rev. 01  

FAX : 886-3-3270973 Issued Date : Oct. 25, 2017 

FCC ID: UDX-60063010    

 

  

  

 

  



  

 
 

FCC Test Report Report No. : FR760613AC

 

SPORTON INTERNATIONAL INC. Page No. : 1727 of 3645 

TEL : 886-3-3273456 Report Version : Rev. 01  

FAX : 886-3-3270973 Issued Date : Oct. 25, 2017 

FCC ID: UDX-60063010    

 

  

  

 

  



  

 
 

FCC Test Report Report No. : FR760613AC

 

SPORTON INTERNATIONAL INC. Page No. : 1728 of 3645 

TEL : 886-3-3273456 Report Version : Rev. 01  

FAX : 886-3-3270973 Issued Date : Oct. 25, 2017 

FCC ID: UDX-60063010    

 

  

  

 

  




